
WBG090512214130ATL PAGE 1 

T E C H N I C A L  A D D E N D U M    

 

NAMC White Paper Report Addendum 
PREPARED FOR: Alan Prouty/ JR Simplot 

Ron Jones/Teck 
Bill Adams/Riotinto 

COPIES: Peter Chapman/Golder 

PREPARED BY: CH2M HILL 

DATE: March 29, 2013 

PROJECT NUMBER: 457829 

Contents 
Executive Summary ......................................................................................................... 1 

Challenges ............................................................................................................ 2 
Systems Approach Required ............................................................................. 3 
Overview of Key Findings ................................................................................. 4 
[...]
a Bed volume for determining COD loading and EBCT was calculated based on bed height and reactor tank 
diameter information provided by GE  

b COD loading based on nutrient solution addition to both reactors 1 and 2 and calculated from dosing rate 
information provided by GE 



COPYRIGHT CH2M HILL, INC. 2013 NAMC WHITE PAPER REPORT ADDENDUM 

WBG090512214130ATL PAGE 45 

Table 14 summarizes effluent water quality based on samples collected during steady-state 
operation of the pilot plant at the three test conditions.  

TABLE 14 
ABMet® Effluent Water Quality during Steady-State Operation 

Parameter Units 

Condition 1 
5.7 Lpm 

Condition 2 
7.6 Lpm 

Condition 3 
6.8 Lpm, 

cold water data 

Avg. Min Max Avg. Min Max Avg. Min Max 

NO3-N
a mg/L 0.4 0.1 0.6 0.6 0.0 6.8 0.3 0.2 0.6 

Se (Total) µg/L 9.6 7.5 12.1 10.2 4.1 24.5 4.7 3.2 6.1 

Se (Filtered-0.45 µm) µg/L 5.7 4.6 7.4 7.3 3.2 17.7 4.0 1.9 5.8 

Se (Filtered-0.1 µm) µg/L — — — 5.1 3.1 11.5 3.4 1.9 5.2 

Selenite (Se (IV)) µg/L 1.2 0.5 2.6 2.5 0.8 4.6 1.2 0.3 2.0 

Selenate (Se (VI)) µg/L 0.4 0.1 2.0 0.1 0.1 0.3 0.2 0.1 0.3 

TSSa mg/L 8 2 23 8 0 25 2 0 7 

COD (Total)a mg/L 42 16 61 55 10 118 26 13 43 

COD (Soluble) a mg/L 44 26 67 50 6 144 22 5 34 

BOD (Total) mg/L 12 4 29 24 3 85 4 2 8 

BOD (Soluble) mg/L 7 3 18 21 2 76 3 2 5 

ABMet® Degas/ Backwash 

TSS mg/L — — — 58 29 147 17 17 17 

Se (Total) µg/L — — — 147 10 321 104 68 128 

Se (Filtered-0.45 µm) µg/L — — — 102 5 291 49 25 84 

a Analysis performed onsite 
—Not Measured 

Flow through the bioreactors is estimated to have been lower than 7.6 Lpm due to the 
periodic bypass of influent water from the reactor caused by high head loss. Periodic high 
head loss is attributable to hydraulic design limitations of the pilot unit and the un-
optimized degas event frequency existing throughout most of the pilot study. It is estimated 
that the actual flow through the bioreactor 1 could be 4.7 Lpm, which would equate to 
roughly 4.0 hours EBCT. The system was able to maintain Se removal performance during 
Condition 3 with an average influent water temperature 4.2°C and an average reactor 
temperature of 6.8°C. 

Also, the pilot data indicates the soluble Se concentration in the backwash waste stream 
(102 and 49 µg/L for test conditions 2 and 3, respectively) was significantly higher than the 
effluent selenium concentration measured while the unit was in production. The higher 
filtered (soluble) Se concentrations in the backwash waste stream was probably due to 
untreated influent water accumulated on the top of the carbon bed in the head space prior to 
requiring backwash that is flushed out in the backwash waste stream. The backwash waste 
stream will have a higher Se concentration than the treated effluent used for the backwash. 



COPYRIGHT CH2M HILL, INC. 2013 NAMC WHITE PAPER REPORT ADDENDUM 

WBG090512214130ATL PAGE 46 

Since the ABMet® is a biological filter; the effluent TSS was low, with the average 
concentration less than 10 mg/L at all three test conditions. This indicates that most of the 
biosolids and reduced elemental Se was captured inside the reactor media. Average TSS 
concentration of approximately 60 and 20 mg/L were measured in the backwash waste 
stream for test Conditions 2 and 3, respectively (Table 14). Due to the packed bed biofilter 
nature of the ABMet® system, the biological yield of the system was not determined. 

Bench-scale jar testing was performed on the ABMet® pilot effluent to remove colloidal Se 
particles to simulate liquid-solids separation, although this may not be necessary since the 
GAC bed acts as filters, unlike FBR. Jar tests were performed to simulate high rate clarification 
(ballasted sand clarification) using ferric chloride as the coagulant and an emulsion polymer, 
Drewfloc 2205, as the flocculant. Figure 7 shows the results from the three sets of jar tests 
performed to demonstrate removal of particulate Se-containing biosolids.  

FIGURE 7 
ABMet® Effluent Colloidal Se Removal Jar Test Results 

 

Project 6E – Confidential Refinery FBR Pilot  
An FBR pilot study was conducted in 2011on a biologically treated refinery wastewater 
effluent at a site in the USA for selenium removal. The FBR pilot unit consisted of a 3-foot 
(diameter) by 17-ft (height), stainless steel (304 SS) column filled with 1,200 lb of GAC 
media. The initial bed height with GAC was approximately 7.5 feet with an expanded bed 
height of about 9.75 feet, with fluidization of GAC without biomass growth. The FBR column 
was located outdoors. Major equipment associated with the FBR pilot included a fluidization 
pump, air compressor, chemical feed pumps, instrumentation, piping and an electrical control 
panel, housed in an 8× 40-foot equipment container. The FBR pilot was operated at influent 
(biologically treated effluent) flow rates of 10 gpm, 15 gpm, and 19 gpm, with a fluidization 
flow of approximately 100 gpm required for the target bed expansion of approximately 

6.4 4.2 4.1

18.3

5.6
1.9

6.2 3.4 3.8

13.1

5.2
1.5

0

10

20

30

40

50

60

70

80

90

100

U
n
tr
e
at
ed
,  
   
 

5
/1
0
 S
am

p
le

Fe
C
l3
,  
   
   

8
0 
m
g
/L

U
nt
re
at
e
d
,  
   
 

6/
2 
Sa
m
pl
e

Fe
C
l3
,  
   
   

8
0 
m
g
/L

U
n
tr
e
at
ed
,  
   
 

6
/1
5
 S
am

p
le

Fe
C
l3
,  
   
   

8
0 
m
g
/L

Se
 C
on
ce
nt
ra
ti
on

 (
µ
g
/L
)

Total Se Filtered Se Total Se Limit : 20 ug/L



COPYRIGHT CH2M HILL, INC. 2013 NAMC WHITE PAPER REPORT ADDENDUM 

WBG090512214130ATL PAGE 47 

30 percent without biomass growth. Target bed expansion with biomass growth is 
approximately 60 percent of the unexpanded bed height. 

FBR influent total Se concentration varied from 70 to 230 µg/L with Se predominantly 
occurring in a soluble oxidized selenite (Se (IV)) form. Influent average TSS, TDS, and 
sulfate concentrations were approximately 50 mg/L, 2,000 mg/L, and 300 mg/L, 
respectively. Influent temperature, pH, and DO varied from 70 to 80°F, 7.0 to 7.5 s.u., and 3.0 
to 5.0 mg/L, respectively. Influent soluble COD, nitrate-N, and ortho-phosphate varied 
from 100 to 200 mg/L, 3 to 10 mg/L, and 0.2 to 1.5 mg/L, respectively. 

MicroCg, an engineered organic carbon, was fed as the electron donor (carbon 
substrate/COD source) at a dosage based on satisfying COD requirements for 
removal/reduction of DO, NO3-N, selenate/selenite, and some sulfate. Phosphorus 
(macronutrient) and micronutrients were added for biological growth.  

Average HRTs of the FBR at 10 gpm, 15 gpm, and 19 gpm flow rates were approximately 
60 minutes, 42 minutes, and 35 minutes, respectively, based on expanded bed volume. FBR 
was monitored for ORP, temperature, DO, pH, and expanded bed height. General operating 
ranges for these parameters were approximately -150 to -300 mV, 70 to 80°F, 0.2 to 1.2 mg/L, 
6.6 to 7.8 s.u., and 11.5 to 12.8 ft, respectively. DO measurements may have been inaccurate 
since they are high at low operating ORP.  

Results of the pilot study are summarized below. 

 The pilot study showed the FBR was able to consistently convert > 87 percent of the 
influent dissolved selenium species to particulate elemental selenium at the three HRT 
conditions that were tested.  

 At the 15 gpm test condition (HRT= 42 minutes), lower influent selenium concentrations 
were experienced (70 to 130 µg/L) and the FBR was able to maintain dissolved selenium 
concentrations of ≤10 µg/L. At 19 gpm (HRT= 35 minutes) and 10 gpm 
(HRT = 60 minutes) test conditions, higher influent selenium concentrations (150 to 
230 µg/L) were experienced and the FBR was able to maintain dissolved selenium 
concentrations of ≤20 µg/L.  

 Solids in the WWTP Clarifier effluent, which was the pilot influent, had to be regularly 
removed from the influent/feed tank by either skimming from the top or draining and 
cleaning the bottom. Removal of these solids prevented their entry and accumulation in 
the FBR and avoided potential adverse effect on the performance. A full scale system 
should provide removal of this material upstream of the FBR by pretreatment such as a 
dissolved air flotation (DAF) process or sand filters.  

 Toxicity characteristic leaching procedure test results showed that the solids generated 
in the FBR pilot unit treatment process would be classified as non-hazardous for 
selenium. However, for industrial wastewaters other than surface coal mining water, 
this test needs to be conducted for other parameters of concern also.  

 

  



COPYRIGHT CH2M HILL, INC. 2013 NAMC WHITE PAPER REPORT ADDENDUM 

WBG090512214130ATL PAGE 48 

Project 6F – Confidential Refinery FBR Pilot  
A second FBR pilot study was conducted in 2011 on a biologically treated refinery 
wastewater effluent at a site in the USA for Se removal. The FBR pilot unit consisted of a 
2-foot (diameter) by 13.5-foot (height), stainless steel (304 SS) column filled with 400 lb of 
GAC media. Initial bed height with GAC was approximately 6 feet with an expanded bed 
height of about 7.5 feet with fluidization of GAC without biomass growth. The FBR column 
was located outdoors. Major equipment associated with the FBR pilot included a fluidization 
pump, air compressor, chemical feed pumps, instrumentation, piping and an electrical control 
panel, housed in an 8×10-foot equipment container (Conex). The FBR pilot was operated at 
the influent (biologically treated effluent) flow rates of 5.0 gpm, and 4.0 gpm with a 
fluidization flow of approximately 35 gpm required for the target bed expansion of 
approximately 25 percent without biomass growth. Target bed expansion with biomass 
growth is approximately 60 percent of the unexpanded bed height. 

A Siemens Membrane Bioreactor (MBR) was used for liquid-solids separation of the FBR 
effluent following the FBR pilot unit. The MBR pilot consisted of an anoxic tank, aeration 
tank, and a membrane tank with ultrafiltration (UF) membrane module. The membrane 
filter unit capacity was 2.0 gpm. Nitrogen was used instead of air to prevent exposing the 
elemental particulate selenium to oxygen, which could result in potential re-oxidation back 
to soluble forms. The membrane tank system incorporated a nitrogen scour to minimize the 
accumulation of suspended solids on the membrane surface and to prevent reoxidation of 
elemental Se to soluble oxidized forms. 

FBR influent total Se concentration varied from 29 to 85 µg/L, with Se predominantly 
occurring in a soluble oxidized selenite (Se (IV)) form. Influent TSS, soluble COD, nitrate-
nitrogen, and ortho-phosphate varied from 20 to 540 mg/L, 20 to 420 mg/L, 0.5 to 5.0 mg/L, 
and 2.0 to 19.5 mg/L, respectively. Influent average TDS, and sulfate concentrations were 
approximately 1,400 mg/L, and 290 mg/L, respectively. Influent temperature, pH, and DO 
varied from 68 to 98°F, 6.0 to 8. s.u., and 0.5 to 5.0 mg/L, respectively.  

MicroCg, an engineered organic carbon, was fed as the electron donor (carbon 
substrate/COD source) at a dosage based on satisfying COD requirements for 
removal/reduction of DO, NO3-N, selenate/selenite, and some sulfate. Adequate 
phosphorus (macronutrient) was present in the influent wastewater and hence only 
micronutrients were supplemented for biological growth.  

Average HRTs of the FBR of 5.0 gpm and 4.0 gpm flow rates were approximately 
45 minutes, and 60 minutes, respectively, based on expanded bed volume. FBR was 
monitored for ORP, temperature, DO, pH, and expanded bed height. General operating 
ranges for these parameters were approximately -100 to -370 mV, 69 to 96°F, 0.05 to 
0.8 mg/L, 6.8 to 7.7 s.u., and 8.5 to 10 feet, respectively. DO measurements might have been 
inaccurate since they are high at low operating ORP.  

Results of the pilot study are summarized below: 

 The average pilot system effluent filtered selenium concentration in the FBR effluent 
was 6.6 µg/L at the 60-minute HRT which was above the target value of 4.6 µg/L. This 
may be due to complexed organic selenium in the biologically treated effluent that may 
not have been broken down by bacteria and removed with biological reduction. Another 



COPYRIGHT CH2M HILL, INC. 2013 NAMC WHITE PAPER REPORT ADDENDUM 

WBG090512214130ATL PAGE 49 

potential issue may have been the impact of the influent solids on the FBR’s 
performance. Accumulation of influent solids within the FBR could reduce the FBR’s 
performance by causing short circuiting and reduced contact with the active biomass 
attached to GAC that reduce selenite and selenate to elemental selenium. 

 Significant variation in influent COD and TSS impacted operations and performance of 
the pilot system. Swings in influent COD concentration made achieving the optimal 
dose of electron donor (MicroCg) very difficult. Elevated concentrations in TSS required 
daily in-bed cleanings.  

 The membrane module was successfully cleaned, backwashing with hypochlorite 
followed by a caustic soak. Citric acid cleaning might also be required during long-term 
operation.  

 TCLP test results on the sludge generated in the FBR pilot unit treatment process were 
non-detect for selenium, and as such, would be classified as non-hazardous for 
selenium. 

Project 6G – Power Plant ABMet® Full-Scale Plant  
During 2010 to 2011, a power company in West Virginia installed a GE ABMet® biological 
reduction system for the purpose of reducing internal waste stream selenium 
concentrations. The plant was required to achieve a monthly average final effluent 
limitation of 33 µg/L. The ABMet® system became operational in the 1st quarter of 2012. The 
basic design was consistent with that described in the 2010 NAMC report (Section 4.4.2.2). 
The average flow rate of the waste streams entering the bioreactor is approximately 0.5 
million gallons per day (MGD). The installed capital cost was approximately $30 million. 

The system is achieving removal efficiencies of total selenium (final bioreactor outlet 
concentrations range from 0.7 to 2.0 µg/L). Influent concentrations of selenium and 
bioreactor effluent soluble COD and BOD were not available. Also, other information such 
as back wash rate and frequency and back wash water, TSS and Se forms and their 
concentrations were not available. 

7.0 Passive Biological Treatment 
Five pilot studies and two full-scale passive biological treatment projects undertaken since 
2010 have demonstrated reduction of selenium in coal mine drainage, gravel mine seepage, 
reverse osmosis (RO) membrane concentrate, and contaminated groundwater. This section 
summarizes key findings of these studies and full-scale installations.  

Project 7A – Pilot Study of BCR for Coal Mine  
Two BCR pilot systems comprised of four 55-gallon barrels each were constructed and 
sampled at two reclaimed coal mine outlets in southern Appalachia. One system received 
inflow by gravity in an upflow configuration for 171 days, and the other received pumped 
inflow in a downflow configuration for 333 days. Key findings of the study are: 

 Average selenium concentration reductions ranged from 83 to 92 percent through a 
water temperature range of 4.2°C to 29.4°C. During December 2011-February2012, the 
average minimum and minimum air temperatures were 3°C and -2.1°C, respectively. 
The average water temperature during this period was 8.2°C. 



COPYRIGHT CH2M HILL, INC. 2013 NAMC WHITE PAPER REPORT ADDENDUM 

WBG090512214130ATL PAGE 50 

 For barrels with average inflow selenium of 12.2 µg/L, average outflow selenium 
concentrations ranged from 1.3 to 2.4 µg/L. For barrels with average inflow selenium of 
8.4 µg/L, average outflow selenium concentrations ranged from 0.74 to 1.0 µg/L.  

 Selenium removal was effective at all HRTs tested (12 to 24 hours). 

 Cold temperatures (below freezing) did not significantly impact selenium removal rates 
and selenium outflow concentrations never exceeded the monthly average discharge 
limit of 4.7 µg/L. 

 Substrate profile testing at the conclusion of the study typically found higher total 
selenium concentrations at the inflow end of the barrel, consistent with expectations that 